



# TEST REPORT

DATE: 03-09-2021

Page 1 of 1

TEST NUMBER: 0274335

<b>CLIENT</b>	Lions Floor
---------------	-------------

<b>TEST METHOD CONDUCTED</b>	ASTM F2199 Standard Test Method for Determining Dimensional Stability and Curling Properties of Resilient Floor Tile after Exposure to Heat
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Lions Floor Trenta Collection
<b>CONSTRUCTION</b>	SPC
<b>BACKING</b>	EVA

## GENERAL PRINCIPLE

This test method is intended for use in determining the linear change of resilient flooring after being exposed to heat. The dimensional change over 12 inches is reported as the dimensional stability.

## TEST RESULTS

Replicate	Identification		Result	Initial Curl	Final Curl
#1	Length	70°C	-0.021 Inch per 12 inches (0.17%)	0 Inch	0.05 Inch
	Width		-0.008 Inch per 12 inches (0.07%)		
#2	Length	70°C	-0.018 Inch per 12 inches (0.15%)	0 Inch	0.06 Inch
	Width		-0.005 Inch per 12 inches (0.04%)		
#3	Length	70°C	-0.017 Inch per 12 inches (0.14%)	0 Inch	0.08 Inch
	Width		-0.008 Inch per 12 inches (0.07%)		

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.